
ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT (ESIA) 
STUDY FOR THE NEW CHUNGA WASTEWATER TREATMENT 
PLANT IN LUSAKA

3rd  DRAFT ESIA REPORT, INCL. ESMP 

Lusaka Sanitation Project 
Investment Component A: Construction of the proposed new WWTPs at 
Chunga and Ngwerere 

Zambia 

European Investment Bank (EIB) 

German Government via KfW Development Bank 

Government of the Republic of Zambia 

European Union External Actions / ACP-EC Partnership Agreement 

Contract No.: LWSC/LSP/EIB/CS-001/2017 

November 2023

Lead Company: 

GITEC-IGIP GmbH (Germany) / IGIP mbH (Germany) 

In association with:

Hydroment Consulting Engineers Bari Zambia Limited



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Chunga WWTP GITEC-IGIP GmbH 
[...]
Consultant regarding the effluent discharge standards to be applied. Following the concerns from the donors 
regarding the implementation of WWTPs for full nutrient removal, it was proposed that the FD and bidding 
documents will include options for a phased implementation of ZEMA effluent discharge standards.  

The FD and bidding documents will now include a base option for 2030 (A1) which includes carbon removal 
and nitrification only (as proposed in the FS) and an ‘Advanced option’ for 2030 (A2) for full treatment which 
will include denitrification and removal of Nitrogen and Phosphorous. Phase B for 2045 considers only full 
nutrient removal. 

Since the requirement from ZEMA for COD of 90 mg/l is rather strict, while ZEMA requirements for BOD and 
suspended solids (50 and 100 mg/l respectively) are much more relaxed, the BOD and SS effluent 
requirements proposed are the ones specified in EU regulations, so effluent concentrations of 25mg/l and 
35mg/l are adopted for BOD and SS. 

Given the phasing of the Project, the design effluent requirements for the main pollutants are summarized 
in the following table: 

Table 16 Design effluent standards 

Parameter Units Phase A1 Phase A2 Phase B 

Chemical Oxygen demand COD mg/l 90 90 90 

Biological Oxygen demand BOD mg/l 25 25 25 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Chunga WWTP GITEC-IGIP GmbH 

GITEC-IGIP ● IGIP ● HYDROMENT ● BARI Page 33 of 218 

Parameter Units Phase A1 Phase A2 Phase B 

Suspended Solids, SS mg/l 35 35 35 

Ammoniac nitrogen N-NH4 mg/l 7.8 7.8 7.8 

Nitrate and Nitrite Nitrogen N-NOx mg/l  - 11.3 11.3 

Organic nitrogen N. org mg/l 5.0 5.0 5.0 

Total Nitrogen, TN mg/l -  24.1 24.1 

Total Phosphorus TP mg/l -  2.0 2.0 

Dissolved oxygen mg/l 5.0 5.0 5.0 

2.17 Sewage Sludge Disposal / Reuse Standards 

The new WWTP will generate sewage sludge. This sludge needs to be handled safely. Facing significantly 
growing volumes of sewage sludge during the next years requires a regulatory framework in order to avoid 
negative impacts, while also allowing the safe reuse of valuable components contained in the sludge such as 
mineral fertiliser (nitrate, phosphorus) and organic substances.  

Zambia: Currently, no clear system exists for the effective management and regulation of sludge from 
WWTPs. According to the current legislation, wastewater sludge is therefore categorized either as waste or 
as hazardous waste.  

European Union: The current EU Directive for sludge management is the 86/278/EEC Council Directive of the 
Protection of the Environment, and in particular, the Soil, when Sewage Sludge is Used in Agriculture of 12 
June 1986 (European Union, 1986). The 86/278/EEC aims to encourage the use of sewage sludge in 
agriculture, hereto defines a set of conditions.  

Sludge shall be treated before being used in agriculture. However, EU member states may authorise the use 
of untreated sludge, if it is injected or worked into the soil. In this context, treated sludge is defined as having 
undergone “biological, chemical or heat treatment, long-term storage or any other appropriate process so 
as significantly to reduce its fermentability and the health hazards resulting from its use".  

It should be noted that Directive 86/278/ EEC was adopted almost 30 years ago and only sets limit values for 
seven heavy metals as shown in the table below. Most EU countries have implemented national regulations 
with stricter limit values. 

Table 17 Sewage sludge quality parameters as per the EU directive 

Parameter Unit Value 

Cadmium mg/kg dry matter 20-40 

Copper mg/kg dry matter 1,000 – 1,750 

Nickel mg/kg dry matter 300 – 400 

Lead mg/kg dry matter 750 – 1,200 

Zinc mg/kg dry matter 2,500 – 4,000 

Mercury mg/kg dry matter 16 – 25 

Chromium mg/kg dry matter Not regulated 

Source : (European Union, 1986) 

As part of the Consultancy, a Sludge Management Plan (SMP) for the sludge generated in the new WWTPs of 
the Project is currently under preparation. Details about sewage sludge quality and reuse/disposal options 
will be analyzed in this document. 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Chunga WWTP GITEC-IGIP GmbH 

GITEC-IGIP ● IGIP ● HYDROMENT ● BARI Page 34 of 218 

3 DESCRIPTION OF THE CURRENT WASTEWATER INFRASTRUCTURE AND PROJECT 
DESCRIPTION 

3.1 Description of the Project Site 

The site under consideration is located approximately 8 km to the north of Lusaka, adjacent to the Chunga 
Cemetery (see Figure below). The total area of the site is approximately 14 ha. The site is currently used by 
the existing Chunga WWTP, which was constructed in the 1970s, and was designed to provide screening, grit 
removal, primary sedimentation, biological treatment with TF, and final clarification. The treated effluent 
from the WWTP is discharged into the Chunga River which is located on the northern edge of the site, and 
flows from east to west. The sludge was stabilised in anaerobic digesters and then dried in drying beds. The 
following coordinates show the extent of the land.  

Figure 4 Satellite view of the Chunga Site  

Point A (-15.344254°, 28.253306°), Point B (-15.344753°, 28.256679°), point C (-15.347492°, 28.252811°) and point D 
(-15.347815°, 28.256229). 

3.2 Condition Assessment, Key Challenges and Major Shortcomings 

Chunga WWTP was constructed in the 1970s. Technologically is in a poor state as has so far not received any 
rehabilitation or upgrading. Chunga receives significant volumes of industrial wastewater. The structures are 
predominantly concrete and brick and are mainly sound, although there is some corrosion.  

The co-settled sludge is marginally thickened and dried on the drying beds, and during the rainy season, it is 
stored in a sludge lagoon. The lagoon most likely does not have a protective basis layer.  

Semi-dry sludge is sold to local small-scale agricultural and horticultural farmers on demand without quality 
monitoring.  

The barely treated effluent is discharged directly into the Chunga River, which drains into the Kafue River.

3.3 Environmental and Social Implications 

The following observations on current pressing issues and conflict potential have been made:  



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Chunga WWTP GITEC-IGIP GmbH 

GITEC-IGIP ● IGIP ● HYDROMENT ● BARI Page 35 of 218 

 Physical security and public health issues: no fence and no barriers are in place around the 
boundaries posing a high risk of drowning incidents for both children and adults. Therefore, in order 
to restrict access to the Ngwerere Waste Water Treatment Plant (WWTP), a new wall will be 
constructed around the entire site; hence, there will be a main entrance gate with security guards. 

 Farmers are already taking sludge from the open lagoons. Given the fact that this sludge is a result 
of the treatment of a mix of domestic and industrial it is highly possible that both pathogens and 
heavy metals still exist in the sludge. In this context, a sludge monitoring assessment executed in 
May-October 2021 confirmed that the contamination of the sludge was due to the presence of 
Chromium. This presents not only a danger to public health but also to the farmers’ own health 
especially while handling the sludge, as they do not use any personal protective equipment (gloves, 
boots, mouth and nose covering masks).  

 Some manholes in the WWTP are not covered, and wastewater streams with a depth of about 3m 
are flowing into the Chunga stream. As the compound is not fenced, children could easily enter it to 
enjoy the surroundings and fall into these manholes, which are even wide enough to pose a 
dangerous trap for adults.  

 Chunga River is a solid waste-loaded water body, which carries solid waste from a number of 
residential areas upstream.  

 On the other side of the Chunga River and in front of the Chunga WWTP, a new residential area 
(middle to upper middle class) is beginning to expand. The odor caused by the treatment system 
could also affect future residents there, which could lead to further resistance to the WWTP at this 
particular location.  

3.4 Scope of Works 

The Project considers replacing the existing Chunga WWTP with a completely new WWTP. The new plant will 
be built in two phases; Phase A, is planned to start construction in 2025 and with sufficient capacity to treat 
all sewage flows up the to design year 2030, with an average dry weather flow capacity of 18,714 m3/d. 
Following the construction of Phase B (2045) at a later date, the WWTP will have an average dry weather 
flow capacity of 44,541 m3/d. Only phase A is subject to the current financing agreement. 

A main concern is the high concentrations of chromium potentially to be generated from the tanning 
industries located in the industrial area and possibly other parts of the Chunga catchment; whilst the 
presence of the chromium will not affect the plant process, it would render the sludge unusable for 
agricultural purposes. Therefore, it has been agreed with LWSC that the concerned industries will be required 
to pre-treat their effluent to remove the chromium before discharge into the sewer. 

The proposed treatment method is a CAS system with primary sedimentation and Anaerobic Sludge 
digestion, as it is shown in the figure below. The WWTP layout is shown in Annex 2 - Engineering Drawings. 

The WWTP consists of the following units: 

 Inlet works – coarse screening – inlet pumping station 

 Screening unit 

 Grit and grease removal unit 

 Primary sedimentation – primary sludge pumping station, including a mixing chamber for additions 
of chemicals for Chromium and other heavy metals precipitation for removal in the primary 
sedimentation 

 Intermediate pumping station 

 Biological treatment consisting of 

o Anaerobic BioP tank (phase A2) 

o Denitrification tank (phase A2) 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Chunga WWTP GITEC-IGIP GmbH 

GITEC-IGIP ● IGIP ● HYDROMENT ● BARI Page 36 of 218 

o Nitrification – aeration  

o Nitrate return pumping station (phase A2) 

 Phosphorus chemical precipitation (phase A2) 

 Final sedimentation (Clarification) 

 Activated sludge pumping station 

 Disinfection and post-aeration unit 

 Sludge treatment consisting of: 

o Primary sludge gravity thickening 

o Secondary (excess) sludge mechanical thickening 

o Anaerobic digestion (Digesters, Biogas holder, etc.) 

o Sludge dewatering 

The Conventional Activated sludge (CAS) system includes biological nitrogen and phosphorus removal. The 
treatment process targets the fulfillment of purification goals for discharge into receiving open water bodies, 
as set by national legislation through ZESCO. 

The aeration tanks are supplied with fine bubble air diffuser plates to guarantee sufficient oxygen availability 
within the basin and during treatment. The denitrification basin is supplied with stirrers to keep the 
wastewater and sludge flocs in a continuous mix. The sludge digestion is temperature dependent and varies 
between 6 to 12 days. The sludge stabilization is realized within an anaerobic digester, operated within the 
mesophilic temperature range. 

The Biogas generated in the anaerobic digestion will be stored and burned with the flare. As optional works, 
the biogas can be used to recover energy in a Combined Heat and Power (CHP) Plant within the site. 

The WWTP will include solar panels with a total power installed of up to 3,000 kW to provide up to 
approximately 50% of the annual electrical energy required in the plant (year 2030 design flow). 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Chunga WWTP GITEC-IGIP GmbH 

GITEC-IGIP ● IGIP ● HYDROMENT ● BARI Page 37 of 218 

Figure 5 WWTP process flows for Chunga WWTP 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Chunga WWTP GITEC-IGIP GmbH 

GITEC-IGIP ● IGIP ● HYDROMENT ● BARI Page 38 of 218 

3.5 Products generated 

The products generated in the Chunga WWTP will be treated wastewater, dewatered sludge, 
screenings, sand and grit, grease and biogas.  

 The effluent will be discharged into the Chunga River. 

 The sewage sludge will be dried and stored for such a time until it is rendered safe for 
application as a soil enhancer. If the sludge is not deemed safe for use in agriculture or 
arboriculture then it will be disposed of in a suitable landfill. 

 For the biogas it is proposed to install a combined heat and power plant which will be used to 
power a combustion engine driving a generator that will produce electrical power, the heat 
from the engine will be used to heat the Anaerobic sludge tanks. 

 The screenings and grease will be removed from the wastewater during the first mechanical 
treatment stages. The screenings will be removed by steel screens (coarse and fine) and the 
grit and grease are removed in an aerated grit and grease tank (grease from the top surface 
and grit from the bottom). The screenings, grit and grease will be deposited in containers for 
transportation to the Lusaka sanitary landfill site for disposal. In the future, it may be possible 
for local cement factories to utilize grease for fuel. 

3.6 Resources Required for the Project (Raw Materials) 

The main resources for the completion of the Works are concrete, gravel, PVC Pipes, stone aggregate, 
wood, steel, electromechanical equipment (pumps, blowers and others), water and workforces. 

3.7 Main Activities 

3.7.1 Prior-Construction Phase 

During this phase, the structural and civil engineering designs are carried out, which include the 

following field studies: 

 Topographical survey of the site. 

 Geotechnical survey of the site.  

 Wastewater quality analysis campaign (GIC - HYDROMENT - Bari Zambia, 2022). 

 Ad-hoc flora and fauna surveys. 

 River water quality analysis. 

In addition to the survey and design work the Contractor will commence erection of temporary site 
fencing and widening/grading of the existing access road, although the final surfacing will not be added 
until after completion of the WWTP construction activities. The Contractor will be required to provide 
a 1.5m buffer zone around the two graves that protrude into the existing access road alignment.  

During earlier site visits by the consultant, it was noted that there are several open chambers within 
the existing WWTP, which are lacking safety handrailing and in which deep water streams are flowing. 
The contractor will be required to make these chambers safe with adequate site fencing as part of the 
site mobilisation works. 

The Contractor will also establish his site offices and worker camp during the pre-construction period. 

3.7.2 Construction Phase 

The construction activities will commence with mobilization, which involves bringing equipment 
and relevant personnel to the site, setting out works, applying for blasting licenses (if necessary) and 
conducting land clearance activities.  

The main activities during the construction phase will be: 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Chunga WWTP GITEC-IGIP GmbH 

GITEC-IGIP ● IGIP ● HYDROMENT ● BARI Page 39 of 218 

 Construction of the WWTP process units, requiring excavation and pouring of concrete. It is 
assumed the concrete will be brought to the site from nearby ready-mix concrete plants, or 
possibly batched from on-site facilities. This work will entail the use of mobile cranes, 
excavators and concrete pumps. 

 The new WWTP will be constructed on the western side of the existing LWSC site, which is 
currently unoccupied and mostly used for growing maize and other crops by the nearby local 
residents. The existing WWTP will remain in operation during the construction of the new 